
Urban Wastewater 
Public-Private Partnerships

White Paper



Disclaimer, Rights and Permissions
All Rights Reserved

No part of this publication may be reproduced, stored in a retrieval system or transmitted, in any 
form or by any means, electronic, mechanical, photocopying, recording or otherwise, without 
prior permission.

This publication may contain advice, opinions and statements of various information providers 
and content providers. FICCI and 2030 WRG do not represent or endorse the accuracy or 
reliability of any advice, opinion statement or other information provided by any information 
provider or content provider or any user of this publication or other person or entity.



Acknowledgements
[...]
7 Keshopur, Delhi STP DBO 2008 Commissioned in 2011

8 Khundli, Delhi STP DBO 2008 Commissioned in 2011

Source: CRISIL INFRASTRUCTURE ADVISORY, CPCB, Delhi Jal Board, UP Jal Nigam, Chennai Metro Water

5 The definition of PPPs according to the Department of Economic Affairs, Ministry of Finance, Government of India



27

Table 1.6: Projects undertaken/planned on DBFOT/BOT basis

Sr. No Location Scope Type
Year of 

Planning / 
Award

Current Status

1 Alandur, Tamil Nadu STP
BOT- Third Party 
PPP Annuity

2000
In Operation since 2003. 
Contract to terminate in 2017

2
Salt Lake, Kolkata, 
West Bengal

Network 
and STP

BOT- Third Party 
PPP User Charge 
(DBFOT)

2007
Commissioned in 2010 and 
currently in operation till 2040

3 Rajkot, Gujarat STP
BOT- Third Party 
PPP User Charge 
(DBFOT)

2009 Under construction

4
Vishakhapatnam, 
Andhra Pradesh

STP
BOT- Third Party 
PPP User Charge 
(DBFOT)

2011
Approval from GoAP for 
Concession Agreement still 
awaited.

5 Surat, Gujarat STP
BOT- Third Party 
PPP User Charge 
(DBFOT)

2010

Concession Agreement 
canceled prior to signing 
in July 2010. Later contract 
awarded on EPC basis in 
2012 & in operation.

6
Kolhapur, 
Maharashtra

STP
BOT- Third Party 
PPP Annuity

2010
In operation, commissioned 
in 2015.

7
Ghatkopkar, Mumbai, 
Maharashtra

STP
BOT- Third Party 
PPP User Charge 
(DBFOT)

2011 Project on indefinite hold.

Source: CRISIL INFRASTRUCTURE ADVISORY, Central Pollution Control Board, Chennai Metro Water, Powertec Research, DEA, Ministry of Finance 
Infrastructure Database



28

Table 1.7: Projects undertaken/planned on JV basis 

Sr. No Location Scope Type Year of Award Current Status

1
Tirupur, Tamil 
Nadu

Integrated

Joint Venture- 
BOT- Third 
Party PPP 
User Charge

2002

In operation since 2005. 
However operator in 
financial trouble since high 
court order on closure of 
polluting units.

2
Nagpur, 
Maharashtra

Integrated
Joint Venture- 
BOT-End User 
PPP

2008-JV; 
2011-Construction 
Contract to private 
contractor

Expected to be 
commissioned by late 2015.

Source: CRISIL INFRASTRUCTURE ADVISORY, Central Pollution Control Board, Chennai Metro Water, Powertec Research, DEA, 
Ministry of Finance Infrastructure Database

Table 1.8: Projects undertaken by end-user

Sr. No Location Scope Type Year Current Status

1 Chennai
STP, Treated Water 
Conveyance, Tertiary 
Treatment Plant

BOT - End 
User PPP

1992 In operation 

2 Mumbai
STP, Treated Water 
Conveyance, Tertiary 
Treatment Plant

BOT - End 
User PPP

2000 In operation

3 New Delhi
STP, Treated Water 
Conveyance, Tertiary 
Treatment Plant

BOT - End 
User PPP

2004 In operation

Source: Powertec Research

PPP Models Followed in this Sector:

Design, Build, Operate Model (DBO): In this model, ULB or parastatal meets the capital costs 
for the project, and uses the private sector to bring in technology and managerial skills to operate 
and maintain the assets. In most contracts, an EPC contract is awarded to the selected operator 
for construction of the sewerage assets linked to milestones and a separate fee is paid for 
operations and maintenance of the asset. Early contracts in this sector had O&M contracts for 
a period of 5 years, though some recent contracts have extended the tenure to upto 10 years. 
In this model, the construction, technology and operating risks are borne by the private sector 
operator while the financing risk is borne by the government counterpart. 



29

Build, Operate, and Transfer Models (BOT): These models are primarily concessions, where the 
private sector designs, constructs, finances capital expenditure, operates and maintains the assets 
and at the end of concession period returns it to the Concession Granting Authority (CGA). In 
practice there are three variants of the BOT model followed in India:

 ● BOT End User PPP – in this case the end user is an industrial firm or power plant which is a 
bulk consumer of water. The end user or consumer itself is the private operator, hence owns 
and takes responsibility for the project. The end user purchases either treated or raw sewage 
from the ULB / Water Utility from its STPs/discharge points through a long term wastewater 
supply or purchase contract; conveys it to its facility; and treats it to a level required by it for its 
internal process and other non-potable uses. The end user is responsible for financing all the 
capital and operating expenditures required for the conveyance infrastructure and additional 
treatment facilities. In certain cases, the end user undertakes to operate the municipal STPs for 
the ULB / Water Utility at its own cost as well, in return for free treated sewage supplies from the 
STPs through a long term agreement. The benefit is the cost savings emanating from a stable 
source of water of the requisite quality for own use at a cost which is lower than the cost of 
alternative sources of treated water. 

 ● BOT Third Party PPP(Annuity) – in this case, a third party operator is hired by the CGA to 
provide wastewater collection, treatment and discharge/ reuse services to the end users and is 
paid an annuity by the CGA to cover capital and O&M costs.

 ● BOT Third Party PPP (User Charge) – in this case, a third party operator is hired by the CGA 
to provide wastewater collection, treatment and discharge/ reuse services to the end users and 
collects user charges in return from end-users itself to recover its capital investments, cover 
O&M costs and meet its return expectations. These Models are also known as Design, Build, 
Finance, Operate, Transfer (DBFOT).

All these models are discussed in detail in the next chapter.

1.6 Current Practices for Reuse by Industries

According to estimates, industries account for only about 8% of the water consumption in the country 
and drinking water consumption accounts for just 5%[6]. The agriculture sector is the major consumer of 
water and accounts for almost 87% of the total consumption. Despite consuming just 8% of the water 
used in the country, industries are vulnerable to water scarcity as they are given the last preference in 
water allocation by the National Water Policy (NWP). Apart from being the key raw material in many 
industries, water plays a significant role in energy generation through various sources. From an industrial 
unit’s perspective, water is an important input for its own production but also an important resource used 
by its vendors supplying inputs to the industrial unit. Further, discharge of used water poses a major 
regulatory risk and therefore wastewater treatment and recycling has assumed importance. The breakup 
of water consumption across industries is given below:

6 Source: L& T Study for Chemical Engineer World, July, 2011 (http://www.chemtech-online.com/WAT/
online/Ajay/index.html)



30

Source: L& T Study for Chemical Engineer World, July, 2011 (http://www.chemtech-online.com/WAT/online/Ajay/index.html)

It is evident from the above table that thermal power plants are major consumers of water and policies 
encouraging thermal power plants to reuse treated municipal wastewater facilitate creation of a market for 
treated municipal wastewater viz., Pragati Power Corporation Ltd, New Delhi

Examples of Wastewater Reuse: 

a) Reuse of Municipal Wastewater

S.No Project Description

1
Chennai Petroleum 
Corporation Limited, 
Chennai

CPCL has 2.5 (Million Gallons Per Day) MGD (475 KL/hr) reclamation of 
untreated city sewage plant through tertiary treatment and reverse osmosis. 
CPCL is executing an additional 2.5 MGD (475 KL/ hr) city sewage reclamation 
plant as well as a 5.8 MGD sea water desalination plant. CPCL is the first 
company in India to go for a reverse osmosis rejects recovery plant of 80 KL/hr

2
Madras Fertilizers 
Limited, Chennai

In 1992, the Madras Fertilizer Ltd. constructed a 16 MLD tertiary treatment and 
reverse osmosis (TTRO) producing 16 MLD of recycled water. Based on these 
tertiary treatment plants (TTPs), the Chennai Metro Water and Sewerage Board 
(CMWSB) supplies12 MLD of secondary treated sewage (with BOD 120 mg/L 
even after secondary treatment) and 3 MLD of treated freshwater and the MFL 
provides the required further treatment depending on its end uses. The TTP 
infrastructure at Madras Fertilizer Ltd. consists of following: 

a. MFL constructed their 16 MLD TTRO plant in 1992 at a cost of Rs. 30 crores.

b. A 1.6 km Pipeline from STP to TTRO plant.

c. 5 km pipeline and pumping machinery from TTRO to Fertiliser Plant.

 

87.7%

5.1% 2.3% 2.1% 1.3% 1% 0.5%

Percentage of consumption

Thermal Powerplants
Engineering
Pulp & Paper
Textiles
Steel
Others
Sugar



31

S.No Project Description

3
Rashtriya Chemicals 
and Fertilizers, 
Mumbai

The RCF Plant commissioned a 23 MLD capacity sewage reclamation plant 
involving reverse osmosis to treat complex wastewater comprising municipal 
sewage heavily contaminated with various industrial wastes. RCF’s STP, which 
is located in the heart of Mumbai, came on line in 2000. RCF constructed a 
5 km pipeline to receive raw sewage from Brihan Mumbai Corporation’s (BMC) 
Ghatkopar pumping station. They also buy 11 MLD of freshwater from BMC.

The sewage reclamation plant at the RCF consists of following treatment units: 
Screening ➔ Grit Removal ➔ Activated Sludge System ➔ Clarifier ➔ Sand 
Filter ➔ Pressure Filter ➔ Cartridge Filters ➔ Reverse Osmosis ➔ Degasser to 
remove CO2 ➔ Reuse in Industry.

4

Pragati Power 
Corporation Limited 
(PPCL), New Delhi

Gas based Power Plants use over 90% of their water for cooling requiring 
only slightly higher than secondary or in some cases tertiary and only a 
fraction of water, 5 percent, is required at the high-end level which requires 
de-mineralization. The STPs that PPCL was given to operate and use, were 
two of nine Activated Sludge Process (ASP) plants built along the Yamuna 
River under JICA funding as a pilot project for the Delhi Jal Board (DJB) in 
2002. The STPs used by PPCL treat only 5-10 percent of the sewage that flows 
through the nallahs and the rest is discharged untreated into the Yamuna. 
The STP treats water to the secondary level with output parameters of 
BOD< 10, COD < 25-30 and TSS < 15. After that 19 MLD of STW is pumped 
to the PPCL power plant where it undergoes lime-softening treatment. The 
bulk of the water is utilized within the PPCL plant at this level of treatment. 
Only 1-1.5 percent of lime-softened water is sent for DM so it can be used in 
boilers. While DM is an expensive process that adds to the cost of production, 
this step is required even if freshwater were used. Lime-softening and DM take 
place within the power plant and utilize electricity generated by the plant itself. 
Moreover, both processes are required regardless of water source.

5 JV between NMC 
and MAHAGENCO

Sewerage network, treatment and disposal, collection of revenue from reuse 
wastewater. Strong project ownership by MAHAGENCO and NMC. Feasibility 
undertaken at the beginning. Contracts ring fencing commercial risks.

However contracts had loopholes, allowing for significant change in scope 
post signing. There was no bidding as the operator approached NMC itself. 
Thus selection was on a nomination (sole source) basis. MAHAGENCO 
selected an operator through competitive tendering on least project cost 
basis.Detailed USAID funded feasibility study undertaken on water reuse 
opportunities. MoU with NMC akin to a concession and a concession 
agreement between MAHAGENCO and SMS-GSJ Envo Ltd spelled out the 
PPP structure and project components clearly.

Source: ‘Review of Wastewater Reuse Projects Worldwide’, Consortium of IITs, 

IDFC Quarterly research Note No. 12, on ‘Sewage wastewater recycling for industrial use’, June 2011

Report on PPP in Urban Sewerage Sector in India, March 2013, CRISIL Infrastructure Advisory



32

Table above reveals that where the end user of the treated wastewater is itself responsible for 
implementing the PPP project for wastewater reuse (BOT – End user model) such projects have 
higher degree of success than model where the wastewater is sold by the project SPV to third party 
users (BOT – Third Party User Charge). 



33

Chapter 2

Challenges and Imperatives to 
Scale Up Municipal Wastewater 

Treatment with Private Sector 
Participation and Engagement 

with Communities



34

Challenges and Imperatives to Scale Up 
Municipal Wastewater Treatment with Private 
Sector Participation and Engagement with 
Communities

2.1 Introduction

This Chapter analyses in detail the prime factors that make private sector participation in Municipal 
wastewater and recycling project a success or a failure. For this purpose, we have analyzed twenty 
PPP projects in the municipal wastewater and recycling sector in India as well as eight international 
projects in this sector. The twenty projects assessed in this study represent a significant percentage of 
the universe of PPP projects in this sector in India. Eight of the twenty PPP projects are of the Design, 
Build and Operate (DBO) variety. In addition, information has been solicited from experts as well as 
public and private sector market participants on issues and risks as well as their perspective on PPPs 
in this sector through in-person interviews and responses to questionnaires.

The cases have been analyzed keeping certain parameters in mind such as implementation/ 
contract structure; scope of work; funding pattern; revenue model; processes followed in project 
development and operator selection; community participation/stakeholder consultation. The prime 
factors responsible for success or failure of such projects have also been assessed in detail. Finally 
the manner in which the risks have been allocated amongst public and private stakeholders as well as 
the mitigation measures employed by the stakeholders have been reviewed with a view to understand 
whether or not risks have been properly allocated to the parties best able to handle them and also to 
determine the appropriateness of the risk-reward balance and its bearing on project success.

The Chapter presents the result of the aforementioned analysis in the subsequent section.

2.2 Examination and Structured Overview of Domestic PPP Projects in India

2.2.1 Classification of PPPs

There exist two major categories of PPPs, viz., EPC plus O&M undertaken for five to ten years known 
as design, build and operate contracts (DBO); and concessions, where the private sector designs, 
constructs, finances capital expenditure, operates and maintains the assets and at the end of the 
concession period returns it to the Concession Granting Authority (CGA). Concessions are also known 
as Design, Build, Finance, Operate, Transfer (DBFOT) or Build, Operate, Transfer (BOT) projects. 
Therefore, in this white paper, the terms DBFOT, BOT and concession will be used interchangeably. 

BOT projects can be further sub-divided into those in which the end user is itself the private operator 
(BOT End-User PPP) and those in which a third party operator is hired by the CGA to provide 
wastewater collection, treatment and discharge/re-use services to the end user (BOT Third- Party 
PPP). Another sub-classification of BOT projects is by type of payment method, that is, annuity or user 
charge (tariff). Finally BOT projects can also be categorized by ownership structure, namely, with part 



35

government/CGA ownership or entirely privately owned. The former BOT projects are called joint ventures 
(JV). Thus, a BOT project can be classified as Third-Party PPP/ End-User PPP with a payment mechanism 
that is either in the form of an annuity or user-charge and housed in an SPV which is either a JV with 
government or entirely privately owned.

2.2.2 Success Factors

An analysis of all the aforementioned categories of PPPs in India has revealed that the two most 
successful categories of PPPs were the BOT End-User PPP and the DBO model. The DBO Model is a 
[...]
and self-financing as introduced through this project has been significant.



107
ANNEXURE

Sustainability of the Initiative

The Alandur urban sewage scheme, and the PPP method to finance it, considers a number of 
sustainability factors that help to ensure that the benefits provided by the scheme are maintained in the 
long-term. These include the following: 

 ● Health and Hygiene: In the absence of a proper sewage system, Alandur faced serious 
unhygienic sanitation related issues. The construction of underground drainage enabled 
structured and hygienic disposal of sewage leading to a cleaner, healthier and safer environment

 ● Environment and Natural Resources: In the absence of a wastewater drainage network in 
Alandur, untreated wastewater from the city used to drain into nearby streams causing pollution in 
the river Cauvery. This posed a risk to both the environment and public health. The construction 
of an underground sewer system prevented the pollution of water resources leading to 
considerable improvements in the well being of natural habitats.

 ● Technology and Operation: The Alandur Sewerage Project was the first project in the municipal 
water sector to be undertaken through the Public Private Partnership route in India. This enabled 
funding to be raised for construction costs and continues to provide the necessary revenue 
streams to operate and maintain the system.

 ● Financial and Economic Issues: The total project cost was estimated to be approximately 
Rs 340 million and the contribution came from various resources through loans and grants. 
About 29 percent of the project cost was garnered from public contribution. 

 ● Socio-cultural and Institutional Aspects: An aggressive public outreach campaign and 
awareness generation was embarked upon to involve people in the initiative. This formed a 
key part of the project and was essential in convincing members of the community that the 
sewer charges were worth paying. Simultaneously, involvement of stakeholders throughout 
implementation ensured timely completion of the project.

Lessons Learned

The PPP method to finance the Alandur Sewerage Project (ASP) led to an improved sanitation situation 
in the city, while at the same time reducing the recurring costs of sewage disposal from septic tanks and 
holding tanks as well as reducing pollution of groundwater due to the discharge of untreated sewage. The 
then chairman Mr. R S Bharati played an important role in promoting the project by introducing it to his 
council and generating popular support for it. This high-level commitment was an essential requirement for 
getting the project up and running.

The most challenging issue faced by the municipality was to convince people about the need for the 
project. Since there had been no previous examples of private participation in municipal services along 
with the fact that the success of the project required people to pay for the service, public outreach was 
critical. Moreover, there were also objections from people residing near to the proposed pumping stations. 



108
ANNEXURE

It took considerable effort and time to convince the community about the importance of a sewerage 
management system and the need for public involvement during project implementation and maintenance. 
To gain the confidence of the public, Alandur Municipality made a strong and concerted effort to spread 
awareness about the benefits of the project. Involvement of stakeholders throughout the project has been 
a key factor in ensuring its successful completion.

The innovative financing mechanism of bringing together private money to develop public infrastructure 
was a big factor in meeting the financial requirements of the project. The Alandur experience demonstrates 
that mobilizing people’s participation for infrastructure projects is possible through effective leadership, 
collective efforts and transparent procedures. Political will, effective communications, transparency and 
partnerships with community-based organizations represent the key factors for the success of the project. 
Inter-departmental coordination and active involvement of all stakeholders also ensured successful 
completion and sustenance of the project. 
Source: accessanitation.org



109
ANNEXURE

2. Tertiary Treated Municipal Sewage Reuse, 
Madras Fertilizers Ltd., Chennai, India

Type of Case Study: Recycling and reuse of municipal sewage for non-potable uses in the fertilizer plant. 

Project Background: Chennai city has perennially limited water resources. Two industries i.e. the Madras 
Refineries Ltd. (MRL) and the Madras Fertilizer Ltd. (MFL) are the biggest users of water for their process 
requirements. Both industries commissioned tertiary treatment plant (TTP) for municipal sewage reuse in 
order to become water self-sufficient and to meet increasing process water requirements.

Project Features: In 1992, the Madras Fertilizer Ltd. constructed a 16 MLD tertiary treatment and reverse 
osmosis (TTRO) producing 16 MLD of recycled water. Based on these TTPs, the Chennai Metro Water and 
Sewerage Board (CMWSB) supplies12 MLD of secondary treated sewage (with BOD 120 mg/L even after 
secondary treatment) and 3 MLD of treated freshwater and the MFL provides the required further treatment 
depending on its end uses. The TTP infrastructure at Madras Fertilizer Ltd. consists of following: 

a. MFL constructed their 16 MLD TTRO plant in 1992 at a cost of Rs. 30 crores.

b. A 1.6 km Pipeline from STP to TTRO plant.

c. 5km pipeline and pumping machinery from TTRO to Fertilizer Plant.

Transaction Mode: MFL are the owners of the pipelines and the associated pumping infrastructure, as 
well as the TTRO and De-Mineralisation (DM) Plant. MFL also undertakes the entire O&M of the facilities 
mentioned above itself. 

 Unit Cost: Unlike most other municipalities in the country, Chennai’s water board CMWSB treats all 
sewage to the required CPCB level. Therefore, MFL agreed to purchase 12 MLD of sewage treated water 
(STW) from CMWSB at Rs. 10.20/KL, which they would then treat further to their specifications and 3 MLD 
of freshwater at Rs. 60/KL and require a high share of water at the DM level. MFL utilizes 60 percent of its 
water at the tertiary treatment level while 40 percent is sent for RO and DM. Stage-wise cost of treatment 
and weighted average incremental cost of treatment are below.

MFL

Sewage treated water Freshwater

At Plant gate 10.2 60

At TTP plant 28 Not Req

At RO Plant 70 Not Req

At DM Plant 100 130

Weighted avg 
treatment cost

47 28



110
ANNEXURE

It is evident that it costs more to bring sewage treated water to the DM level than it does freshwater – in 
MFL’s case these costs are Rs. 90 (100-10.2) /KL and Rs. 70 (130-60)/KL respectively. However, cost 
differences should be weighed against having a reliable supply of water and control over quality which 
is highly valued by these kinds of industries. Moreover, there is scope to reduce cost differentials. For 
instance, MFL is able to use tertiary level STW rather than RO water for cooling which is more cost-
effective.

Treatment Process: The TTPs which receive secondary treated wastewater from the Chennai city at the 
Madras Refineries Ltd. and the Madras Fertilizer Ltd. consist of following treatment units:

Additional Secondary Biological treatment ➔ Chemically-aided Settling + Pressure Filtration + Ammonia 
Stripping, Carbonation, Clarification, Pressure Filtration ➔ Chlorination ➔ Sodium Bisulfate Dosing ➔ 
Multimedia Filtration ➔ Cartridge Filtration ➔ Reverse Osmosis ➔ Permeate for Reuse. 

Source: ‘Review of Wastewater Reuse Projects Worldwide’, Consortium of IITs, Quarterly research note by IDFC on ‘Sewage wastewater 
recycling for industrial use’, No. 12, June 2011



111
ANNEXURE

3. Sewage Reclamation Plant, the Rashtriya 
Chemicals and Fertilizers (RCF) Plant, 
Chembur, Mumbai, India

Type of Case Study: Reuse of complex wastewater (municipal sewage polluted with various industrial 
wastes) for industrial uses.

Background: Municipal sewage generated in the vicinity of the Rashtriya Chemicals and Fertilizers 
(RCF) Plant, Chembur, Mumbai is heavily contaminated with various streams of industrial wastes and 
results in complex wastewater. In order to become water self-sufficient and to meet increasing process 
water requirements, the RCF plant realized the importance of recycling and reuse of wastewater for non-
potable industrial use and commissioned a sewage reclamation plant for itself.

Project Features: The RCF Plant commissioned a 23 MLD capacity sewage reclamation plant involving 
reverse osmosis to treat complex wastewater comprising municipal sewage heavily contaminated with 
various industrial wastes. RCF’s STP, which is located in the heart of Mumbai, came on line in 2000. RCF 
constructed a 5 km pipeline to receive raw sewage from Brihan Mumbai Corporation’s (BMC) Ghatkopar 
pumping station. They also buy 11 MLD of freshwater from BMC.

The sewage reclamation plant at the RCF consists of following treatment units: Screening ➔ Grit 
Removal ➔ Activated Sludge System ➔ Clarifier ➔ Sand Filter ➔ Pressure Filter ➔ Cartridge Filters 
➔ Reverse Osmosis ➔ Degasser to remove CO2 ➔ Reuse in Industry.

Transaction Mode: RCF owns the 23 MLD sewage reclamation plant as well as the 5km pipeline 
conveying the raw sewage from Ghatkopar pumping station to its treatment plant. RCF undertakes the 
O&M of the sewage treatment plant and the pipeline that they own itself. 

Unit Cost: Since RCF requires a high amount of De-Mineralised (DM) water, of the total water they 
receive from BMC and their STP, RCF uses 73 percent at the RO level and 27 percent at DM stage. The 
RCF purchases raw sewage from BMC at apporimately Rs. 0.60/ KL and treated freshwater from BMC 
at Rs. 40/KL. The stage-wise cost of treatment and weighted average incremental cost of treatment are 
given below.

RCF

Raw sewage Freshwater

At Plant gate 0.60 40

At TTP plant NAa Not Req

At RO Plant 45 Not Req

At DM Plant 100 100

Weighted avg treatment cost 59 16



112
ANNEXURE

The plant cost nearly Rs. 40 crores to build in 1998 and the operating cost as reported in 2005 came 
to Rs. 39/- per m3. With the passage of time and the success of reuse schemes, the municipal charge 
levied also became higher at Rs 6/- per m3 of raw sewage. Some additional treatment steps like use of 
Ultrafiltration became necessary in order to improve the quality of the water reaching the RO system 
(keeping the silt density index, SDI < 3.0) owing to the more polluted nature of the influent wastewater.

Source: ‘Review of Wastewater Reuse Projects Worldwide’, Consortium of IITs



113
ANNEXURE

4. Wastewater Recycling Initiative by Pragati 
Power Corporation Limited (PPCL)

Type of Case Study: Recycling of treated municipal wastewater for Gas Power Plants.

Project Background: Pragati Power Corporation Limited (PPCL) is a subsidiary of Indraprastha Power 
Generation Corporation Limited. PPCL commenced operations of its 330 MW gas based power plant in 
mid-2004. At its planning and development stage, PPCL was denied a freshwater linkage but given the 
option to operate and use two sewage treatment plants (STPs) of 10 MLD each built atop nearby nallahs 
1 and 3 kilometers away.

Project Features: Gas based Power Plants use over 90% of their water for cooling, requiring only slightly 
higher than secondary or in some cases tertiary and only a fraction of water, 5 percent, is required at the 
high-end level which requires de-mineralization (DM). The STPs that PPCL was given to operate and use, 
were two of nine Activated Sludge Process (ASP) plants built along the Yamuna River under JICA funding 
as a pilot project for the Delhi Jal Board (DJB) in 2002. The STPs used by PPCL treat only 5-10 percent 
of the sewage that flows through the nallahs and the rest is discharged untreated into the Yamuna. The 
STP treats water to the secondary level with output parameters of BOD< 10, COD < 25-30 and TSS < 15. 
After that 19 MLD of STW is pumped to the PPCL power plant where it undergoes lime-softening treatment 
to remove TSS further reducing BOD and COD as well as hardness by reducing Ca and Mg. The bulk of 
the water is utilized within the PPCL plant at this level of treatment. Only 9-9.5 percent of lime-softened 
water is sent for Demineralization (DM) using Reverse Osmosis. and Ion-Exchange Resin processes so it 
can be used in boilers. While DM is an expensive process that adds to the cost of production, this step is 
required even if freshwater were used. Lime-softening and DM take place within the power plant and utilize 
electricity generated by the plant itself. Moreover, both processes are required regardless of water source. 

Transaction Structure: Ownership of the STPs vests with the Delhi Jal Board (DJB). As far as O&M is 
concerned, initially, it was agreed that DJB would provide free Sewage Treated Water (STW) to PPCL in 
return for free electricity to run the plants. However, since DJB had little interest in running the plant they 
signed an MOU with PPCL in 2004, in which PPCL had the right to use the STPs for as long as required 
provided they took care of operation and maintenance (O&M) responsibilities.

PPCL has in turn outsourced the O&M contract to Degrémont, an international water treatment company, 
which had built the plants for Japan International Cooperation Agency (JICA). PPCL’s O&M contract with 
Degrémont is renegotiated every two years; for 2015–2017 it is Rs. 1.83 crores per year for both plants 
combined. The O&M payment to Degrémont excludes the cost of power as that is the responsibility of 
PPCL. Since the STP is not located on PPCL premises electricity must be purchased from the power 
distribution utility BSES at commercial rates to run the STP and pump treated water to the power plant. 
This comes to a cost of Rs. 30 lakhs or Rs. 0.3 crores. PPCL (a power generating plant) adjusts this 
amount against the dues owed to it by BSES.



114
ANNEXURE

In case in-house additional/tertiary treatment of cooling water and boiler feed water PPCL outsources 
treatment plant management to specialist operators through one year O&M contracts. The specialist 
operators provide management staff, wastewater treatment experts as well as unskilled staff, while 
PPCL is responsible for electricity provision and its cost, chemicals, membranes, resins and spares. The 
auxiliary power consumption of 3% of generation is also used to provide electricity for in-house treatment 
and conveyance. The current total O&M budget including electricity is Rs. 3.5 crore per annum of which 
Rs. 1 crore is paid to the O&M operator. The total O&M cost including power for additional treatment 
(higher than secondary treatment) for cooling water works out to approximately Rs. 3.30/kl.

Unit Costs: The current O&M cost of producing STW, including electricity, is Rs. 2.13 crore or 
~Rs. 4.70/KL. However, since variable costs change over the life of a plant it is useful to have a single 
unit levelized cost incorporating both capital and operating expenditures. IDFC calculated the levelized 
annual cost of treatment including capital expenditure over a 20 year period in 2011 as given in Table 1. 
Since both Lime softening and DM are required regardless of water source the costs in Table 1 below 
are only for secondary level treatment. However, PPCL engineers note that given the quality of Yamuna 
freshwater they receive; further treatment costs are lower when using STW.

Table 1: Levelized Annual Treatment Cost, PPCL

Levelized costs*

Rs/KL Rs/kWh

Total Costs (incl ROE) ~17 ~0.05

Total Costs (excl ROE) ~15 ~0.05

Source: Interviews with Degrémont and Pragati Power Corporation Ltd; Delhi Electricity Regulatory Commission Tariff Order 2008-2011; 
IDFC Analysis. 

*Levelized costs are calculated by dividing the net present value of the total cost into an equal annual per unit cost. A 10% discount rate 